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Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
lode 47 lode 47
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)
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Peak Frequency (MHz) Frequency (MHz)
site + B3CHI3-HY site + B3CH13-HY
Condition: QP 3m BILOG 48103 HORIZONTAL Condition: QP 3m BILOG 49183 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m dB dBuv  dB/m d  d8 db am  deg Pz dBuv/m dBuv/m db dBuv  dB/m & d8 db am  deg
1 62.81 31.25 4@.ee -8.75 58.11 11.58 1.16 31.93 @.11 - -- Peak 1 62.93 24.41 40.@@ -15.59 43.26 11.88 1.17 31.92 @.18 180 143 QP
2 287.51 32.97 43.5@ -18.53 47.54 15.18 2.86 31.3¢ 0.67 - -- Peak 2 206.54 29.43 43.58 -14.67 44.02 15.18 2.85 31.31 9.67 - -- Peak
3 220.12 32.04 46.80 -13.96 46,21 15.41 2,12 3178 @.68 - -~ Peak 3 218.12 23.91 46.88 -17.@9 43.88 15.41 2.12 3178 0.68 - -~ Peak
4 338.46 32.61 46.00 -13.39 41.68 20.47 2.64 31.82 @12 - -- Peak 4 340.4p 31.88 46.00 -14.12 40.82 20.12 2.64 31.82 0.12 - -- Peak
5 731.31 32.07 46.80 -13.93 32.19 27.68 3.80 31.66 0.14 - -- Peak 5 758.71 33.06 46.88 -12.94 32.39 28.38 3.84 1.6l 0.14 - -- Peak
6 936.95 35.58 46.80 -18.42 31.46 30.42 4.29 30.79 .28 - -- Peak 6 957.32 36.44 46.88 -0.56 31.49 3l.e8 4.34 30.60 0.21 - -- Peak
TEL: 886-3-327-0868 Page Number 1 C1-227 of 228
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Pol. Horizontal Vertical
1 4ﬂLe\'eHliB!l\mn) 1 HLmumvnn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
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Peak
18000 22400, 26800, 31200 35600, 40000 18000 22400, . 31200, 35600 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHL3-HY Site + B3CHI3-HY
Condition: PEAK 74 1m SHF_1224 HORIZONTAL Condition: PEAK 74 Im SHF_1224 VERTICAL
Mode i 39 Vode ¢ 39
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 20296.08 46.14 74.00 -33.86 66.68 37.79 6.21 55.80 -9.54 - -- Peak 1 2466408 40.77 74.00 -33.23 57.28 39.38 7.13 53.40 -9.54 - -- Peak
2 34162.08 46.44 74.00 -27.56 62.20 43.49 8.3 58.83 -9.54 - -- Peak 1 34120.08 47.50 74.00 -26.50 63.72 43.82 8.30 58.60 -9.54 - -- Peak
TEL: 886-3-327-0868 Page Number : C1-228 of 228
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917E

<For B4>

C2-1. Radiated Spurious Emission Test Modes
Mode Band (BGa:f) Antenna Modulation Channel @ Frequency g::z RU Remark
Mode

v UNI3 5725585  3+4 802.11a 149 5745  6Mbps - -
M:ge UNII-3 5725585  3+4 802.11a 157 5785  6Mbps - -
Mgge U-NIl-3  5.725-5.85  3+4 802.11a 165 5825  6Mbps - -
M;"lje UNII-3 5725585  3+4 SEi#;ge 149 5745  MCSO Full RU -
Mgge UNII-3 5725585  3+4 SEi#;ge 149 5745  MCSO Partial 26/0 RU .
Mgge UNII-3 5725585  3+4 sga.%ge 149 5745  MCSO  Partial 52/37 RU .
nge UNII-3 5725585  3+4 sga.%ge 149 5745  MCSO Partiaéa%/ 53 .
Mg:e UNII-3 5725585  3+4 sga.%ge 157 5785  MCSO Full RU .
Mgge UNII-3 5725585  3+4 Sgiége 165 5825  MCSO Full RU .
Mgge UNII-3 5725585  3+4 Sgiége 165 5825  MCSO Partial 26/8 RU .
Mgge UNII-3 5725585  3+4 Sgiége 165 5825  MCSO  Partial 52/40 RU .
Msoge UNII-3 5725585  3+4 sga.%ge 165 5825  MCSO Partiaéa%/ >4 -
Mgge U-NI-3 5725585  3+4 Sgiﬁige 151 5755  MCSO Full RU -
Mgfe U-NI-3 5725585  3+4 Sgiﬁige 159 5795  MCSO Full RU -
Mgge U-NI-3 5725585  3+4 Sgiﬁége 155 5775  MCSO Full RU -

TEL: 886-3-327-0868 Page Number : C2-10f61

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917E

C2-2. Summary of each worse mode

. Freq. Level Limit Margin Peak
Mode | Modulation | Ch. (MH2) (dBuv/m)  (dBuvim) (dB) Pol. - Result RU Remark
48 802.11a 149 @ 5647.85 51.41 68.20 -16.79 H Peak | Pass - EZS:
48 802.11a 149 | 17235.00 47.31 68.20 -20.89 H Peak | Pass - Harmonic
49 802.11a 157 @ 5928.22 50.78 68.20 -17.42 \% Peak | Pass - EZS:
49 802.11a 157 | 11570.00 36.96 54.00 -17.04 \% Avg. Pass - Harmonic
50 802.11a 165  5948.25 51.80 68.20 -16.40 \% Peak | Pass - EZS:
50 802.11a 165 | 17475.00 47.34 68.20 -20.86 \% Peak | Pass - Harmonic
802.11be Band
51 EHT20 149 5644.37 52.90 68.20 -15.30 H Peak | Pass Full RU Edge
51 8%2_"_'1_;2'3 149 | 17235.00 46.96 68.20 -21.24 H Peak @ Pass Full RU Harmonic
802.11be Partial 26/0 Band
52 EHT20 149 5638.72 51.33 68.20 -16.87 H Peak | Pass RU Edge
802.11be Partial 26/0 .
52 EHT20 149 - - - - - - - RU Harmonic
802.11be Partial Band
53 EHT20 149 @ 5639.73 51.63 68.20 -16.57 H Peak | Pass 52/37 RU Edge
802.11be Partial .
53 EHT20 149 - - - - - - - 52/37 RU Harmonic
802.11be Partial Band
54 EHT20 149  5643.36 51.89 68.20 -16.31 H Peak | Pass 106/53 RU Edge
802.11be Partial .
54 EHT20 149 ; - ; - ; - © 10e/53Ry Harmonic
802.11be Band
55 EHT20 157 @ 5931.69 50.65 68.20 -17.55 \% Peak | Pass Full RU Edge
55 822H'_|1_;ge 157 17355.00 47.10 68.20 -21.10 \Y Peak @ Pass Full RU Harmonic
802.11be Band
56 EHT20 165 5941.13 51.53 68.20 -16.67 \% Peak | Pass Full RU Edge
56 822H'_|1_;ge 165 17475.00 47.38 68.20 -20.82 H Peak @ Pass Full RU Harmonic
802.11be Partial 26/8 Band
57 EHT20 165  5949.50 51.51 68.20 -16.69 H Peak | Pass RU Edge
802.11be Partial 26/8 .
57 EHT20 165 - - - - - - - RU Harmonic
802.11be Partial Band
58 EHT20 165  5949.38 51.39 68.20 -16.81 H Peak | Pass 52/40 RU Edge
802.11be Partial .
58 EHT20 165 - - - - - - - 52/40 RU Harmonic
TEL: 886-3-327-0868 Page Number : C2-2 0of 61
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917E

. Freq. Level Limit Margin Peak
Mode | Modulation Ch. (MH2) (dBuv/im) | (dBuV/m) (dB) Pol. Avg. Result RU Remark
802.11be Partial Band
59 EHT20 165 5944.25 52.07 68.20 -16.13 H Peak Pass 106/54 RU Edge
802.11be Partial .
59 EHT20 165 ; ; ; ; ; ; " 10e/54Ry Harmonic
802.11be Band
60 EHT40 151 5647.12 64.51 68.20 -3.69 \Y Peak Pass Full RU Edge
60 8%2_"11_236 151 | 17265.00 47.10 68.20 -21.10 \% Peak | Pass Full RU Harmonic
802.11be Band
61 EHT40 159 5925.67 64.05 68.20 -4.15 \Y Peak Pass Full RU Edge
61 8;2_"11_136 159 | 17385.00 48.31 68.20 -19.89 \% Peak | Pass Full RU Harmonic
802.11be Band
62 EHTS0 155 5642.35 65.41 68.20 -2.79 H Peak Pass Full RU Edge
62 8;2_'.11_2? 155 | 17325.00 47.71 68.20 -20.49 H Peak | Pass Full RU Harmonic
TEL: 886-3-327-0868 Page Number : C2-30f61
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Horizontal Fundamental

Level (dBuVim) 1 oLevel [BuVim)
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1.
Peak 5600 5620, 5658, 5687, 5715, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ @3CHI3-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280_1326 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
M dBuV/m dBulfn dB dBuV dBfw oAb B B on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5647.85 SLAL 68.20 -16.79 4472 33.19 10.37 36.87 0.08 168 318 PEAK
2 5650.32 49.87 68.43 -18.56 43.16 33.20 10.33 36.87 0.89 189 318 PEAK —_—
3 S719.63 72.25 1187 -38.45 6499 372 1045 3691 0.0 100 318 PEAK fHz dw/m dhlfn b dBW dBfu dB dB o dB o deg
4 5709 BL.0 1208 -37.48 733 3375 1046 36.91 0.6 169 315 PEAC L 5745.00 114,07 --ovor -ooeee 166.68 33.84 10.47 36.92 0.0 160 313 PEAC
o Lavel [dBuVim)
1225
1
105
875
0.0
AVG_54)
I &
Y Nu—
30 = sl
Lot ™
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91260 1326 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.00 167.79 ------ ------ 108.35 33.88 10.48 36.92 0.0 100 318 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Vertical Fundamental
. Level (dBuVim) o Lavel [dBuVim)
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1.
Peak 5600 5620, 5658, 5687, 5715, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHL3HY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.808kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Wz dBuV/n dBulfn dB dBuV dBfw oAb B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5649.74 49.45 68.20 -18.75 42.75 33.20 10.37 36.87 0.08 360 125 PEAK
2 5650.17 48.21 68.33 -20.12 41.50 33.20 10.33 36.87 0.89 360 125 PEAK —_— e —— ——
3 5719.48 7L.29 118.65 -39.36 64.03 3N.72 1045 3691 0.0 300 125 PEAK fHz dwjm dhlfn b GO dBfu dB dB o dB o deg
4 SNLE7 746 11689 -42.20 67.32 3174 10.45 36.91 0.6 360 125 PEAC 1 5745.20 169.80 ----o- -ooo- 10236 3388 1048 36.90 0.00 360 135 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
I &
N
30 =l
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1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91200 1326 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.00 104,48 ------ ------ 96.96 33.88 10.48 36.92 0.08 380 125 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-50f 61
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Horizontal Vertical
1 4ﬂLe\'eHliB!l\mn) 1 HLmumvnn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
5. AVG_54 R AVG_54
"wm 1 by o] "MW b Y e S UM
IIHI 380!
Peak
115 115
Avg
000 9200, 1400, 1 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHL3-HY Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91200_1326 HORIZONTAL Condition: PEAK(UNII) 3m HORN_91200_1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 1149%8.08 46.15 74.00 -27.85 46.60 39.60 16.63 56.84 0.56 - -- PEAK 1 1149%.08 46.32 74.00 -27.68 46.77 39.80 16.63 56.84 0.6 - -- PEAK
2 17235.08 47.31 68.20 -20.89 44.66 8.7 19.67 56.50 0.80 - -- PEAK 1 17235.08 47.26 68.20 -20.94 44.61 38.78 19.67 56.52 0.80 - -- PEAK
TEL: 886-3-327-0868 Page Number : C2-6 of 61
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR4NO917E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
14.47G AVG 54 NG 54
525 525
~14.5G . N I ]
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHL3-HY Site ¢ G3CHI3HY
Condition: AVG 54 3n HORN 91260 1326 HORTZONTAL Condition: AVG 54 3n HORN 9126 1326 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
17.7G AVG 54 NG 54
525 525
~18G
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHL3-HY Site ¢ G3CHI3HY

Condition: AVG 54 3n HORN 91200 1326 HORIZONTAL

Condition: AVG 54 3n HORN 91200 1326 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-7 of 61




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Horizontal Fundamental
. Level (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
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1.
Peak 5600 5637, 5674, 5711, 5788, 5785
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHL3HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280_1326 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn dB dBuV dBfw oAb B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1564237 50.23 68.20 -17.97 43.56 33.17 10.37 36.87 e.ee 168 361 PEAK
2 S650.51 48.29 68.58 -20.29 41.58 33.20 10.33 36.87 0.89 180 301 PEAK —_—
3 STL94 SL2L 18574 -54.53 4407 JNGL 1043 36.90 0.0 100 381 PEAK fHz d/m dblfn b dBW dbfu dB dB o dB o deg
4 57007 50.82 110.95 60.13 43.56 3372 10.45 36.91 0.6 169 38L PEAC 1 5785.80 112.35 oo -ooee loa.64 3013 1053 36.95 0.00 160 34 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
I &
(N
30 = S il
| e tratrmasiarae=
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91260 1326 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5785.80 185.39 ------ ------ 97.72 34,9 10.52 36.94 0.08 180 301 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-8 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Horizontal Fundamental

Level (dBuV/m)

105001 \\
10!

4
m " FEAK BEBA) 1624
52! WM“ P i R 2
%
17
Peak 5785 5818, 5851, 5884, 5917, 5950 Blank
Frequency (MHz)
Site 1 B3CHI3-HY

Condition: PEAK_BE(B4)_16-24 3m HORN_9128D_1326 HORIZONTAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5854.96 50.97 110.89 -59.92 43.07 34.32 18.56 36.95 @.ee 188 381 PEAK
5874.27 50.15 1@5.41 -55.26 42,17 34.48 18.57 36.99 @.ee 188 381 PEAK
5924,97 45.88 68.26 -19.38 40.81 34.50 10.59 37.02 .00 109 301 PEAK
5947.53 50.76 68.20 -17.44 42.60 34.58 18.60 37.83 @.88 180 381 PEAK

PO

TEL: 886-3-327-0868 Page Number 1 C2-9 of 61
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Pol. Vertical Fundamental
. Level (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 1225
40E. T
10! /V 105.
875 p
875
n [
Tt S s S L = EAK(UNI!
5281 1 2 e W
’ " 5 iR | b oy
340 bttt ]
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17!
1.
Peak 5600 5637, 5674, 5711, 5788, 5785
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHL3HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.808kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn dB dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5605.37 48.84 68.20 -19.26 42.44 33.82 10.33 36.85 0.00 360 144 PEAK
2 565106 48.21 68.99 -20.73 41.49 33.21 10.33 36.87 0.89 360 144 PEAK —_— e —— ——
3 SH7.30 S0.47 107.25 -56.78 43.29 NG 10.44 3690 0.0 300 144 PEAK fHz d/m dhl/m b dBW dBfu dB dB dB o deg
4 57067 4796 110.95 63.65 40.64 3372 10.45 36.91 0.6 360 184 PEAC 1 5785.80 112.60 oo -ooo- 16483 3009 10.52 36.94 0.00 360 144 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
N L
30 =l
I
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91200 1326 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5785.80 185.78 ------ ------ 98.83 34.9 10.52 36.94 0.08 300 144 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-10 of 61

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
o Level [dBuvim)
8 \
e \\
875
0, %W TREAK BE(B4) 16-24)
52! MMMR.. ro e i
17:
Peak 5785 5818, 5851, 5917, 5950 Blank
Frequency (MHz)
site * B3CHI3-HY

Condition: PEAK_BE(B4)_16-24 3m HORN_91280_1326 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KkHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg

1 5853.81 51.97 113.52 -61.55 44.87 34.32 10.56 36.95 @.ee 300 144 PEAK
2 5874.76 50.21 185.27 -55.@6 42.23 34.48 18,57 36.99 @.8@ 360 184 PEAK
3 5924.18 5141 68.87 -17.46 43.34 34.50 10.59 37.02 @.0@ 300 144 PEAK
4 502822 50.78 68.20 -17.42 42.71 34.50 10.59 37.82 @.8@ 380 144 PEAK
TEL: 886-3-327-0868 Page Number : C2-11 of 61

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO917E

Pol. Horizontal Vertical
1 4ﬂLe\'el{dBu\lJln) v LEvel {dBuVim)
1225 125
1050 1050
1050
875 815
EAK(UNI) EAK(UNI)
0 e R LN | — I To0 LI Lot} N p— F
o TR Ay NG_M 5 . ety A by A‘G_M
| I e Aridd. o
" B e i - e
a6 ) 35"“
Peak 1
o 5
115
Avg
7000 9200, 11400, 13600. 15800, 18000
000 9200, 11400, 13600. 15800, 18000 Frequency (MHz)
Frequency (MHz)
. Site © @3CH13-HY
site - : G3CHL3-HY Condition: PEAK(UNII) 3n HORN_91280_1326 VERTICAL
Condition: PEAK(UNII) 3m HORN_91200_1326 HORIZONTAL
L Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
- . . MHz dBuv/m dBuv/m B dBwv dB/m B B dB  m deg
MHz dBuv/m dBul/m a8 dbw  dB/m 1] (] (] m  deg 1 11570.08 48.19 74.08 -25.99 43.78 38.72 16.88 56.84 .56 - -- PEAK
1 11578.00 47.54 74.60 -26.46 48.22 38.72 16.88 56.84 0.5 - -- PEAC 2 11570.08 36.96 54.08 -17.04 37.64 38.72 16.88 56.84 .56 - -- Average
2 17355.08 50.14 68.20 -18.86 47.48 38.82 19.76 56.72 @.80 143 21 PEAK 3 17355.08 50.72 68.20 -17.48 48.86 38.82 19.76 56.72 0.80 100 31 PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR4NO917E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
14.47G AVG 54 NG 54
525 525
~14.5G
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHL3-HY Site ¢ G3CHI3HY
Condition: AVG 54 3n HORN 91260 1326 HORTZONTAL Condition: AVG 54 3n HORN 9126 1326 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
17.7G AVG 54 NG 54
525 525
~18G
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHL3-HY Site ¢ G3CHI3HY
Condition: AVG 54 3n HORN 91260 1326 HORTZONTAL Condition: AVG 54 3n HORN 9126 1326 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-13 of 61



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Horizontal Fundamental
gl (i) o Lavel [dBuVim)
1225 & 1225
q0500 7
" 105
675 A
W I o5
7t w2 _PEAK_BE(B4) 16-24)
WM Tt S ] s S U Ll EAKIUNI!
52 Y 4
bt " @
- AT e
- " s
17!
1.
Peak 5625 5850, 5475, 5900, 025, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ @3CHI3-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280_1326 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBulfn dB - dBuV - dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5853.00 70.39 115.36 -44.97 62.50 34.31 10.56 36.95 0.00 161 320 PEAK
2 5856.38 70.35 110.41 -40.86 62.44 34,33 10.56 36.98 0.89 161 320 PEAK —_— e —— ——
3 SU4.00 5196 GB.94 -17.09 42.99 3450 10.59 .02 0.0 101 320 PEAK fHz dw/m dhlfn b dBW dBfu dB dB o dB o deg
4 S3105 5158 63.20 -16.6 4351 3458 10.59 .02 0.6 181 328 PEAC 1 5825.80 113.60 oo -oo-- 18576 3625 10.5 36.96 0.00 1A 320 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
" .
[
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91260 1326 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 188,15 ------ ------ 180,31 34.25 18.55 36.96 0.8 161 320 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-14 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Vertical Fundamental
Ll (dBuVim) o Lavel [dBuVim)
1225 & 128
105 V\ 105
875
“\/‘J\‘ I o5
1
L et T T e T EAKuM)
52! oS sttt o
' 52!
o O B
3
350 gt
4 L MMW
17!
1.
Peak 5625 5850, 5475, 5900, 5125, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHL3HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBul/n dB - dBuV dBfw dB dB B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5853.63 72.10 113.93 -4L.83 6421 3431 10.56 36.95 0.08 333 146 PEAK
2 5863.38 65.21 108.45 43.24 57.28 34.35 10.57 36.99 0.89 333 146 PEAK —_—
3 SU4.63 5198 6848 -16.50 43.91 3450 10.59 .02 0.0 33 146 PEAK fHz d/m dblfm b dBW dbfu dB dB o dB o deg
4 SME05 5186 63.20 -16.40 43.73 3058 10.60 37.03 0.8 333 146 PEAC L S825.80 11073 --ovor -oeeee lo4.89 3625 105 36.96 0.00 333 146 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
h N
30 == aadl
[,
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91200 1326 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 185.77 ------ ------ 97.93 34,25 10.55 36.96 0.88 333 146 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-15of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
AVG_54 AVG_54
525 T 7 525 7
T P P s PO 2y b MMMWWMMWM
zﬁll 380!
Peak
115 115
Avg
000 9200, 11400, 1 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHL3-HY Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91200_1326 HORIZONTAL Condition: PEAK(UNII) 3m HORN_91200_1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11650.08 45.84 74.00 -28.16 46.68 38.50 16.14 56.84 0.56 - -- PEAK 1 11650.08 45.94 74.00 -28.06 46.78 38.50 16.14 56.84 0.56 - -- PEAK
2 17475.08 46.58 68.20 -21.62 44.67 38.80 19.85 56.93 0.79 - -- PEAK 1 17475.08 47.34 68.20 -20.86 44.83 38.80 19.85 56.93 @.79 - -- PEAK
TEL: 886-3-327-0868 Page Number : C2-16 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR4NO917E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
14.47G AVG 54 NG 54
525 525
~14.5G
350 E 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHL3-HY Site ¢ G3CHI3HY
Condition: AVG 54 3n HORN 91260 1326 HORTZONTAL Condition: AVG 54 3n HORN 9126 1326 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
17.7G AVG 54 NG 54
525 525
~18G
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHL3-HY Site ¢ G3CHI3HY
Condition: AVG 54 3n HORN 91260 1326 HORTZONTAL Condition: AVG 54 3n HORN 9126 1326 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-17 of 61



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Horizontal Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAR BE[EAT6-2%
1225 /‘ 128
1
T prdYy
10! [J 105
875
EHA o5
1, n
il Tt S o s S L Ll EAK(UNI!
521 2 P
e e v et "
. it . P e e
[ i
17!
1.
Peak 5600 5620, 5658, 5687, 5716, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ @3CHI3-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280_1326 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8ackHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn dB - dBuV dBfw oAb B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5644.37 5290 68.20 -15.30 46.22 33.15 10.37 36.87 e.0e 168 321 PEAK
2 565177 5284 69.51 -17.47 45.32 33.21 10.33 36.87 0.89 189 321 PEAK —_—
3 S71B.47 6.9 118.37 -33.43 69.69 371 1045 3691 0.0 100 320 PEAK fHz d/m dbl/n b dBW dBfu dB dB o dB o deg
457079 862 112.50 -20.97 75.36 3372 10.45 36.91 0.6 169 320 PEAC 1 5745.80 112.34 --ovor ooeeee lo.50 3388 1048 36.92 0.00 160 32 PEAC
o Lavel [dBuVim)
1225
1
105
875
0.0
AVG_54)
N I
kLY ™
350 ——
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91260 1326 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.80 186,71 ------ ------ 99.27 33.88 10.48 36.92 0.08 180 321 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-18 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Vertical Fundamental

Level (dBuVim) 1 oLevel [BuVim)

PEAR BE[EAT6-2%

- |

A b 1

EM w5

0.
Tt B S e s S U Ll EAK(UNI!
52, 1 2 A.MMI‘W
IS ——— iyt S o
JURSSTTIVI T [T T
EL TP
35 vk
17!
1.
Peak 5600 5620, 5658, 5687, 5715, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ @3CHI3-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HORN_91280_1326 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBuln dB dBuV dBfw oAb B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5610.81 50.29 68.20 -17.91 43.77 33.04 18.33 36.85 @.00 480 134 PEAK
2 5650.32 48.93 68.43 -19.50 42.22 33.20 10.33 36.87 @.89 489 134 PEAK _— Y —— ——
3 7876 76.90 118.45 -31.55 69.65 371 1045 3691 0.0 490 134 PEAK fHz d/m dhl/n b dBW dBfu dB dB o dB o deg
4 S.68 BLA0 113.05 -3.06 7302 3373 1045 36.91 0.6 489 13 PEAC L 5745.80 112,53 --o-ov -ooeee 165.00 3388 1048 36.90 0.0 4B0 134 PEAC
4o Level (dBuVim)
1225
105
875
0.0
AVG_54
I &
| N—
30 == il
[
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91200 1326 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.00 164,82 ------ ------ 97.38 33.88 10.48 36.92 .68 460 134 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-19 of 61



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
5. AVG_54 R AVG_54
MW«WWMMMW \ WMW»”“M uwmm . . ok At NG RITRL
JIHI 380!
Peak
115 115
Avg
000 9200, 1400, 1 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHL3-HY Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91200_1326 HORIZONTAL Condition: PEAK(UNII) 3m HORN_91200_1326 VERTICAL
Mode 151 Mode i 51
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 1149%0.08 46.89 74.00 -27.11 47.34 39.00 16.63 56.84 0.56 - -- PEAK 1 114%.08 47.28 74.00 -26.72 47.73 39.80 16.63 56.84 0.6 - -- PEAK
2 17235.08 46.96 68.20 -21.24 44.31 38.78 19.67 56.50 0.80 - -- PEAK 1 17235.08 46.65 68.20 -21.55 44.8@ 38.78 19.67 56.52 0.80 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C2-20 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR4NO917E

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
lode 5L lode i 5L
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
lode 5L lode i 5L

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-21 of 61



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Horizontal Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAR BE[EAT6-2%
1225 7 f\ 1225 1
18 W 105
675 :
. 4 LTE
1,
HV W Tt S e s S U Ll EAKIUNI!
521 19 ! Josgt i
Aoy s vt At "
o W“"‘M
30 Attt
ar o et
17!
1.
Peak 5600 5620, 5658, 5687, 5715, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHL3HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280_1326 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBulfn dB dBuV dBfw o dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
10563872 5L33 68.20 -16.87 44.68 33.15 10.36 36.85 0.00 168 72 PEAK
2 5650.03 49.79 68.22 -18.43 43.08 33.20 10.33 36.87 0.89 189 72 PEAK —_—
3 ST04.40 7287 106.43 -31.56 65.71 3363 10.43 3690 0.0 100 72 PEAK fHz dw/m dhl/n b dBW dBfu dB dB o dB o deg
4 57006 75.27 110.94 -35.67 .01 33172 10.45 36.91 0.6 169 72 PEAC L 5745.80 11791 --ovov woeeee U056 3380 1047 36.90 0.0 160 72 PEAC
o Lavel [dBuVim)
1225
1
105
875
0.0
‘ AG_54
I &
M1
30 = o
[ i
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91260 1326 HORIZONTAL
+ RB:1060.080kHz VB:0.680kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.80 112,37 ------ ------ 185.07 33.80 10.47 36.92 0.8 160 72 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-22 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Vertical Fundamental
. Level (dBuVim) o Lavel [dBuVim)
140 PEAR BE[EAT6-2%
1225 /‘ ﬂ' 12251 1
105 W 105
875
4 W 075
1, o
N Tt S ] s S L 1=l EARIUNI!
52, 1 2 oy
s , T SIS e L 0
A
. T
- R T Y s
17!
1.
Peak 5600 5620, 5658, 5687, 5715, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ @3CHI3-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.808kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBulfn dB dBuV dBfw o dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5619.43 50.12 68.20 -18.88 43.55 33.08 10.34 36.85 0.00 460 145 PEAK
2 S650.75 49.37 68.76 -19.39 42.65 33.21 10.33 36.87 0.89 480 145 PEAK —_— e —— ——
3 STOL94 TLOS 105.74 -34.69 63.91 JNGL 1043 3690 0.0 400 145 PEAK fHz dw/m dhl/n b dB dBfu dB dB o dB o deg
4 S 7762 11391 3.2 70.35 3373 1045 36.91 0.6 480 145 PEAC L 5745.00 11813 --ovov -oeeve U078 3380 1047 36.90 0.00 480 145 PEAC
o Lavel [dBuVim)
1225
1
105
875
0.0
AVG_54)
I &
b ]
30 e
| e
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91200 1326 VERTICAL
+ RB:1060.080kHz VB:.680kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.80 113,86 ------ ------ 185.71 33.80 10.47 36.92 .08 460 145 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-23 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Horizontal Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAR BE[EAT6-2%
1225 7 " 1225 :
105 i 105
a75 )
875
1,
Tt S e s S U Ll EAK(UNI!
52! . [ SRR T e
2.
3 - o i ¥
= P it
17!
1.
Peak 5600 5620, 5658, 5687, 5715, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHL3HY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280_1326 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
M dBuV/m dBulfn dB - dBuV dBfw o dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
105639.73 SL63 68.20 -16.57 44.98 33.15 10.36 36.87 0.00 118 319 PEAK
2 S650.17 49.68 68.33 -18.65 42.97 33.20 10.33 36.87 0.89 118 319 PEAK —_—
3 S719.63 77.10 118.70 -33.60 69.34 3372 1045 3691 0.0 11 319 PEAK fHz dw/m dblfn b dBW dBfu dB dB o dB o m deg
4 57050 73.50 11093 3.3 7L24 33172 1045 36.91 0.6 118 319 PEC 1 5745.80 116.33 oo -ooeee l66.58 3380 1047 36.92 0.00 110 319 PEAC
o Lavel [dBuVim)
1225
1
105
875
0.0
AVG_54)
) "
|
340 [ S
WWM
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91260 1326 HORIZONTAL
+ RB:1060.080kHz VBI:0.750kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.80 111,16 ------ ------ 103,77 33.84 10.47 36.92 0.8 110 319 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-24 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Vertical Fundamental
. Level (dBuVim) o Lavel [dBuVim)
140 PEAR BE[EAT6-2%
1225 4 1225 1
-,
" i 105
675 | -
34 ’
0. )
bl M 7 e B W e BT LA EAkM
521 1 Pl |
st | i hen et g it 0
it o | SR d
30 o bt
26 (el
17!
1.
Peak 5600 5620, 5658, 5687, 5716, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHL3HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.808kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
M dBuV/n dBulfn dB dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1563103 50.89 68.20 -17.21 4438 33.12 10.35 36.85 0.08 390 146 PEAK
2 5650.61 SLBL 68.65 -17.64 44.30 33.20 10.33 36.87 0.89 390 146 PEAK —_—
3 S7IB.6 72.50 118.41 -37.91 65.25 3371 1045 3691 0.0 390 146 PEAK fHz dw/m dhlfn b dBW dBfu dB dB o dB o deg
4 S22 7379 11358 9.8 66.52 3373 1045 36.91 0.6 3% 146 PEAC L 575,00 1473 --over ooeeee 167.34 384 1047 36.92 0.00 3 146 PEAC
o Lavel [dBuVim)
1225
1
105
875
0.0
AVG_54)
I & “‘—’)
ey |
50 N— TP e
P
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91200 1326 VERTICAL
+ RB:1060.080kHz VBI:2.750kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.80 188.20 ------ ------ 160.85 33.80 10.47 36.92 0.8 399 146 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-25 of 61

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
. Level (dBuVim) o Lavel [dBuVim)
140 PEAR BE[EAT6-2%
1225 /‘ 1225
1
" ANW\ .
875
875
1,
Tt S ] s S U Ll EAKIUNI!
52! " bt
2.
. - —_
354 MW
17!
1.
Peak 5600 5620, 5658, 5687, 5716, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ @3CHI3-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280_1326 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBulfn dB dBuV dBfw oAb B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5643.36 SLB9 68.20 -16.31 45.22 33.17 10.37 36.87 o.ee 168 317 PEAK
2 565119 5147 69.08 -17.61 4475 33.21 10.33 36.87 0.89 189 317 PEAK —_— e —— ——
3 S719.77 76.76 118.74 -3.95 69.50 3372 1045 3691 0.0 100 317 PEAK fHz dw/m dblfn b OB dBfu dB dB o dB o deg
4 S0L 7390 11027 -3.37 TLE4 3372 1045 36.91 0.6 169 317 PEAC L 5745.00 114.08 oo -ooee l66.70 3384 1047 36.92 0.0 160 317 PEAC
o Lavel [dBuVim)
1225
1
105
875
0.0
AVG_54)
I &
P
340 IN— s i
R,
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91260 1326 HORIZONTAL
+ RB:1060.080kHz VB:0.820kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.80 187.74 ------ ------ 180.30 33.88 10.48 36.92 0.8 180 317 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-26 of 61

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
. Level (dBuVim) o Lavel [dBuVim)
140 PEAR BE[EAT6-2%
1225 /‘ 128
1
- JM .
875 s
4
1, "
W ' Tt S ] s S U Ll EAKIUNI!
52! 2 Pete ALY
BN g T v 52
0 b s '
PRI L
17!
1.
Peak 5600 5620, 5658, 5687, 5716, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ @3CHI3-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBulfn dB dBuV dBfw o dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 562813 50.68 68.20 -17.52 44.08 33.11 10.35 36.85 0.00 460 132 PEAK
2 565162 49.08 69.40 -20.32 42.36 33.21 10.33 36.87 0.89 480 132 PEAK —_— e —— ——
3 5719.92 72.53 11878 -38.25 65.27 372 1045 .91 0.0 40 132 PEAK fHz dw/m dhlfn b dBW dBfu dB dB o dB o deg
4 S22 75.55 113.58 38.63 628 3373 10.45 36.91 0.6 489 132 PEAC L 5745.00 1425 --ovor -oeeee l66.86 3384 10.47 36.92 0.0 4B0 132 PEAC
o Lavel [dBuVim)
1225
1
105
875
0.0
AVG_54)
I &
b, "]
30 == ==
R
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91200 1326 VERTICAL
+ RBK:1060.080kHz VB:0.820kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.80 186,64 ------ ------ 99.29 33.80 10.47 36.92 0.08 480 132 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-27 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Horizontal Fundamental

Level (dBuVim) 1 oLevel [BuVim)

PEAK BE[EAT6-2%

- JM v a7
70, )

4 T I S A e 5] = EAKCUNI)|
52 12 i
340 b e Bt
3510 quw""m
17!
1.
Peak 5600 5637, 5674, 5711, 5788, 5785
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHL3HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3n HORN_3128D_1326 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280_1326 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8ackHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn dB dBuV dBfw o dB B B on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 563571 50.01 68.20 -18.19 43.37 33.14 10.36 36.86 0.9 100 320 PEAK
2 565217 50.16 69.81 -19.65 43.43 33.22 10.38 36.87 0.9 100 320 PEAK —_—— e —— ——
3 S0L20 5195 105.54 -53.59 4481 JNGL 1043 3690 0.00 100 320 PEAK fHz d/m dhlfm b dBW dbfu dB dB o dB o deg
4 S70.08 556611070 56,19 4534 3372 10.45 36.91 0.6 169 320 PEAC 1 5785.80 112.53 oo -oooe loa.82 3013 105 36.95 0.00 160 320 PEAC
- Level [{BuVin)
1225
105
875
0.0
AVG_54
h .-
30 = =
[ R
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91260 1326 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5785.00 106.23 ------ ------ 98.56 34.09 10.52 36.94 0.6@ 180 320 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-28 of 61



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Horizontal Fundamental

Level (dBuV/m)

n y PR BE 1624

52, e T =3 4
%
17
Peak 5785 5818, 5851, 5884, 5917, 5950 Blank
Frequency (MHz)
Site 1 B3CHI3-HY

Condition: PEAK_BE(B4)_16-24 3m HORN_9128D_1326 HORIZONTAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5854.96 50.76 110.89 -68.13 42.86 34.32 10.56 36.95 @.ee 188 320 PEAK
5874.68 50,31 185.31 -55.80 42.33 34.48 18.57 36.99 @.ee 188 328 PEAK
5923.93 49.14 68.99 -19.85 41.07 34.50 18.59 37.027 .00 109 320 PEAK
5945.35 49.84 68.20 -18.36 41.77 34.58 18.60 37.83 @0.88 180 328 PEAK

PO

TEL: 886-3-327-0868 Page Number 1 C2-29 of 61
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
. Level (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 1225
s il Ay
10! f 105
875
Ng ! 075
0, )
M Tt S s S L = EAK(UNI!
3 i
SZ'V‘_W ! z atarraroho pindpebe M @ "
o
B, b it M e
350 I Ayl
17!
1.
Peak 5600 5637, 5674, 5711, 5788, 5785
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHL3HY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
M dBuV/m dBulfn dB dBuV dBfw o dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5635.52 48.92 68.20 -19.28 42.28 33.14 10.36 36.85 0.08 360 146 PEAK
2 5650.69 48.81 68.71 -19.90 42.09 33.21 10.33 36.87 0.89 360 146 PEAK —_— e —— ——
350231 50.15 10585 -55.70 43.01 NGl 10.43 36.90 0.0 300 146 PEAK fHz d/m dhlfn b dBW dbfu dB dB o dB o deg
4 57067 50.16 110.95 60.85 4184 3372 10.45 36.91 0.6 360 145 PEAC 1 5785.80 11228 --o-ov -oooer lo.61 3609 18.52 36.94 0.00 360 146 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
N L
310 B == il
[
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91200 1326 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5785.80 184,75 ------ ------ 97.88 34.09 10.52 36.94 0.08 300 146 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-30 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Vertical Fundamental
Level (dBuVim)
8 \\\
e M
875 L\,
" \ PN BEBA 1624
w2 RTINS e e
17
Peak 5785 5818, 5851, 5917, 5950 Blank
Frequency (MHz)
Site 1 B3CHI3-HY

Condition: PEAK_BE(B4)_16-24 3m HORN_91280_1326 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KkHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg

1 5854.47 51.08 112.62 -68.94 43.18 34.32 10.56 36.95 @.ee 300 146 PEAK
2 5873.11 50.85 185.73 -54.83 42.88 34.39 18,57 36.99 @.e@ 380 146 PEAK
3 592426 50.42 68.75 -18.33 42.35 34.50 10.59 37.02 @.0@ 300 146 PEAK
4 5931.69 50.65 68.20 -17.55 42.58 34.50 10.59 37.82 @.8@ 380 146 PEAK
TEL: 886-3-327-0868 Page Number 1 C2-310of 61

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO917E

Pol. Horizontal Vertical
1 4ﬂLe\'el{llBu\”ln) 1 4ﬂLtwel{llBll\mn)
1225 1225
1050 1050
875 85
EAK(UNI) EAK(UNI)
700 L [ 700 LA L1 | ] [
AVG_54 AVG_54
55 ! i 5 ! ocniente Z
VT RN urshang IR e M el ———
30 350
Peak
115 115
Avg
000 9200, 1400, 13600. 18000 000 9200. 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHL3-HY Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91200_1326 HORIZONTAL Condition: PEAK(UNII) 3m HORN_91200_1326 VERTICAL
Vode 14l Vode i 4l
Linit Read At Cable Preamp Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBu/ dB/m Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11578.08 47.20 74.00 -26.80 47.88 38.72 16.88 56.84 0.56 -- PEAK 1 11570.08 47.17 74.00 -26.83 47.85 38.72 16.88 56.84 0.56 - -- PEAK
2 17355.08 47.86 68.20 -21.14 44.48 38.82 19.76 56.70 0.80 -- PEAK 1 17355.08 47.10 68.20 -21.10 44.44 38.82 19.76 56.72 0.80 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-32 of 61




ssamanas. FCC RADIO TEST REPORT

Report No. : FR4NO917E

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
lode 4l lode 4l
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G i -
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
lode 4l lode 4l

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-33 of 61




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Horizontal Fundamental
gl (i) o Lavel [dBuVim)
1225 & 1225
050l A
10! 105,
875 )
¥ 5l
W i Iy !
Lo Tt S ] s S L =M EAKIUNI!
52! i, N — i
2.
2 Nt r—y )
30 M a
30 A
17!
1.
Peak 5625 5850, 5475, 5400 125, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ @3CHI3-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280_1326 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8ackHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn dB - dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
15853.25 74,17 114.79 -40.62 66.28 34.31 10.56 36.95 0.00 169 320 PEAK
2 5855.63 71,73 110.62 -38.89 63.83 34.32 10.5 36.98 0.89 180 320 PEAK —_— e —— ——
3 OS475 49.91 6836 -18.47 4LB4 3450 10.59 .02 0.0 100 320 PEAK fHz dw/m dblfm b dB dbfu dB dB o dB o deg
4 S350 0.7 68.20 -17.42 4171 3458 10.59 .02 0.6 169 320 PEAC 1 5825.80 112.05 --o-or -ooor loa21 3625 18.5 36.96 0.00 160 320 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
B -
30 o = =
R ey
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91260 1326 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 185.94 ------ ------ 98.18 34,25 10.55 36.96 0.08 180 320 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-34 of 61

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
gl (i) o Lavel [dBuVim)
1225 & 128
106 0i VA
105,00 105,
875
WW Iy w5
. fl _PEAK BEB4) 1624
¥ Tt S ] s S L Ll EAKIUNI!
52! At " . '4
2.
. o By
350 Y
J I sk i
17!
1.
Peak 5625 5850, 5475, 5900 125, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHL3HY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.808kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBul/n dB dBuV dBfw dB B B on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5854.50 70.58 11194 -41.36 62.68 34.32 10.56 36.95 0.08 360 146 PEAK
2 5859.75 68.83 109.47 -40.64 60.91 34,31 10.56 36.98 0.89 360 146 PEAK —_— e —— ——
3 S4.63 5021 6B.48 -18.27 42.14 3450 10.59 .02 0.0 300 146 PEAK fHz d/m dhlfm b dB dBfu dB dB o dB o deg
4 SMLI3 5153 68.20 -16.67 43.45 3058 10.60 37.03 0.6 360 185 PEAC 1 5825.80 11213 --ovor -oeeee loa.9 3625 10.5 36.96 0.00 360 146 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
) -
kLY et et
L ——
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91200 1326 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 185.15 ------ ------ 97.31 34,25 18.55 36.96 0.08 380 146 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-350f 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
5. AVG_54 R AVG_54
MWWWM ST T N AR uwwww‘wv RO ) N ——— A A
JIHI 380!
Peak
115 115
Avg
000 9200, 1400, 1 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHL3-HY Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91200_1326 HORIZONTAL Condition: PEAK(UNII) 3m HORN_91200_1326 VERTICAL
Mode 156 Mode ;56
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11650.08 46.50 74.00 -27.50 47.34 38.50 16.14 56.84 0.56 - -- PEAK 1 1i650.08 45.86 74.0@ -28.14 46.78 38.50 16.14 56.84 0.56 - -- PEAK
2 17475.08 47.38 68.20 -20.82 44.87 38.80 19.85 56.93 .79 - -- PEAK 1 17475.08 46.98 68.20 -20.22 44.47 38.80 19.85 56.93 @.79 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C2-36 of 61

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO917E

Pol. Horizontal Vertical
: HLe\vel{dﬂu\lmm : HLweI{dBnWm)
1225 1225
18 15
100 00
14.47G AG_54 ANG 54
525 525
~14.5G
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
lode 56 lode i 56
: HLe\vel{dﬂu\lmm : HLweI{dBnWm)
1225 1225
18 15
100 00
17.7G AG_54 ANG 54
525 525
~18G
350 350
Av
9 115 115
17100 11160, 17620, 17880, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (WHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
lode 56 lode i 56
TEL: 886-3-327-0868 Page Number 1 C2-37 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Horizontal Fundamental
gl (i) o Lavel [dBuVim)
1225 & 128
o /)
e \ 105,
875
e o5
. 2 _PEAK BEB4) 1624
W Tt S s S L L-f EAKIUNI!
b
52, T TS ; N @ I
3, st 4 T
= - Mooyt e
17!
1.
Peak 5625 5850, 5475, 5900 125, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHL3HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280_1326 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBul/n dB - dBuV dBfw o dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5854.63 70.78 11165 -40.87 62.88 34.32 10.56 36.95 0.00 169 299 PEAK
2 5857.80 69.52 110.24 40,72 6L.6L 34.33 10.56 36.98 0.89 180 299 PEAK —_— e —— ——
3 S4.03 5125 6B.04-17.59 4318 3450 10.59 .02 0.0 100 299 PEAK fHz dw/m dhlfn b dBW dBfu dB dB o dB o deg
4 5950 SL5L 63.20 -16.60 43.44 3058 10.60 37.03 0.6 169 239 PEAC L S805.80 11773 --ovov woeeee lo9.88 3627 105 36.97 0.0 160 199 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
30 =
[P
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91260 1326 HORIZONTAL
+ RB:1060.080kHz VB:0.680kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 112,79 ------ ------ 104,94 3427 10.55 36.97 0.8 160 299 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-38 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Vertical Fundamental
gl (i) o Lavel [dBuVim)
1225 & 128
i WJ\ 15
87.5
W, ~
m Wt - _PEAK BE(B4) 16.24)
WM 7 S w0 e 5 L EAKUNI!
52 Yl A IR g o
2.
e
- e Ty
350 N ) i PR
17!
1.
Peak 5625 5850, 5475, 5900 5125, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHL3HY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
M dBuV/m dBul/n dB dBuV dBfw o dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5853.63 73.07 113.93 -48.86 65.15 34.31 10.56 36.95 e.0e 312 142 PEAK
2 5855.63 70.43 110.62 40,19 62.53 34.32 10.56 36.98 0.89 312 142 PEAK —_— e —— ——
3 SU4.63 49.9 GB.48 -18.58 4183 3450 10.59 .02 0.0 312 142 PEAK fHz dw/m dhlfn b G dBfu dB dB o dB o deg
43905 5072 68.20 -17.48 4165 3058 10.60 .03 0.6 312 142 PEAC 1 5825.80 117.80 --o-ov -ooo- le9.85 3627 185 36.97 0.0 312 142 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
I &
\ie—|
30 |
T T
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91200 1326 VERTICAL
+ RB:1060.080kHz VB:.680kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 112,25 ------ ------ 14,40 34.27 10.55 36.97 0.8 312 142 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-39 of 61

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
gl (i) o Lavel [dBuVim)
1225 & 128
sl |
1050 105,
875
e o5
. o _PEAK BEB4) 1624
WWM Tt S s S L L-f EAKIUNI!
52 ¥ "M{ﬂlﬁw LS e ; 0 ‘
. b gttt '
= S R L
17!
1.
Peak 5625 5850, 5475, 5900, 125, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHL3HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280_1326 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBul/n dB - dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5854.50 7162 11194 40,52 63.12 34.32 10.56 36.95 0.08 160 306 PEAK
2 5858.25 69.61 109.89 40.28 6178 34.33 10.56 36.98 0.89 180 386 PEAK —_— e —— ——
3 S48 4971 6B.66 -18.95 4164 3450 10.59 V.02 0.00 100 386 PEAK fHz dw/m dhlfn b dBW dbfu dB dB - dB o deg
4 5933 5130 63.20 -16.81 43.32 3458 10.60 37.03 0.6 169 386 PEAC 1 5825.80 11618 --ovov -ooeee 16835 3026 18.5 36.97 0.00 160 386 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
I &
I
30 =
| o aman T
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91260 1326 HORIZONTAL
+ RB:1060.080kHz VBI:0.750kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 118,55 ------ ------ 182,71 34.26 18.55 36.97 0.8 160 386 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-40 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Vertical Fundamental
gl (i) o Lavel [dBuVim)
1225 & 128
i 'VN\L' 15
875 i
\JM\ I o5
m ) PEAK BEA) 1624
Tt S o ey L 1= EAKIUNI!
52 by '”mmeﬁwM, AR SR
2.
50 L I et
30 ettt
17!
1.
Peak 5625 5850, 5475, 5400 125, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHL3HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfndB dBuV - dBfw o dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5854.75 66.84 11137 44,53 58.94 34.32 10.56 36.95 0.08 351 143 PEAK
2 586108 67.35 109.12 41,77 59.43 34,34 10.56 36.98 0.89 351 143 PEAK —_— e —— ——
3 U463 5O.87 GB.48 -17.61 42.80 3450 10.59 .02 0.0 351 143 PEAK fHz dw/m dhlfn b dB dBfu dB dB o dB o deg
4 S50 5080 63.20 -17.40 473 3458 10.50 .02 0.8 351 143 PEAC 1 5825.80 113.93 --ovov -ooeee l66.08 3627 10.5 36.97 0.0 31 143 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
I &
I
30 e
T e
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91200 1326 VERTICAL
+ RB:1060.080kHz VBI:2.750kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 188.91 ------ ------ 101.06 34.27 18.55 36.97 .08 351 143 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-41 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Horizontal Fundamental
gl (i) o Lavel [dBuVim)
1225 & 1225
g .
o5 A
"u, ~
" 19 PEAK BE[B) 1624
he Tt o S s S L L-H EAKIUNI!
52 btk I et
% W’W‘"‘W *
350 L
e «W‘WWWW‘W
17!
1.
Peak 5625 5850, 5475, 5400 5125, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800. 7000
Site @ B3CHL3HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280_1326 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wz dBuV/n dBulfn dB - dBuV - dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5854.38 67.84 112.22 44,33 59.94 34.32 10.56 36.95 0.00 160 308 PEAK
2 5856.88 66,76 110.27 -43.51 58.85 34.33 10.56 36.98 0.89 180 308 PEAK —_— e —— ——
3 593,38 50.63 69.40 -18.77 42.56 3450 10.59 .02 0.00 100 388 PEAK fHz dw/m dhlfn b dBW dbfu dB dB o dB o deg
4 SMA05 507 63.20 -16.13 4406 3058 10.60 37.03 0.6 169 385 PEAC 1 5825.80 114.96 --o-ov -ooor 167.12 3625 18.5 36.97 0.00 160 34 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
I &
E—
30 = o=
I
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91260 1326 HORIZONTAL
+ RB:1060.080kHz VB:0.820kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 187.61 ------ ------ 99.77 34,26 10.55 36.97 0.08 180 388 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-42 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Vertical Fundamental
Ll (dBuVim) o Lavel [dBuVim)
1225 & 128
Josal M
" 105
875
'fw \ o751
e Tt S ] s S L 1= EAKIUNI!
52 T
2. 3 | Vi
350 sl a T NW‘W'-W sl
35 e
17!
1.
Peak 5625 5850, 5475, 5900, 025, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHL3HY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.808kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBul/n dB - dBuV dBfw oAb B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5855.00 64,54 110.80 -46.26 56.64 34.32 10.56 36.95 0.08 335 144 PEAK
2 5862.50 65.90 108.70 -42.80 57.98 34.35 10.56 36.99 0.89 335 144 PEAK —_— e —— ——
3 SU3.88 SLE3 69.03-17.20 43.76 3450 10.59 .02 0.0 3 144 PEAK fHz dw/m dhlfn b dBW dbfu dB dB dB o deg
4 S30.88 5124 68.20 -16.96 43.07 3058 10.50 .02 0.8 335 184 PEAC 1 5825.80 11300 --ovov -oeeee 185.07 3626 185 36.97 0.08 3% 144 PEK
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
I &
15“, I,
T Do o
1.
Avg Blank
1000 2200. 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91200 1326 VERTICAL
+ RBK:1060.080kHz VB:0.820kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 185.99 ------ ------ 98.15 34.26 10.55 36.97 0.88 335 144 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-43 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Horizontal Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 | 1225
106 — A M 1
10, }J e Aler
o758l 3 .
et ’ 075
1, o "
7001 T LT LT 1]
oo ot T T TLL] i EAk
52.
5 ,
340 T S
35 Lt
17!
1.
Peak 5600 5631, 5662, 5693, 571, 5755
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ @3CHI3-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280_1326 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8ackHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn - dB - dBuV dBfw  dB B B on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S648.98 64,20 68.20 -4.80 57.50 33.20 10.37 36.87 0.08 168 319 PEAK
2 565146 64,16 69.29 -5.13 57.44 33.21 10.33 36.87 0.89 189 319 PEAK —_—
3 STB.AL B5.43 118.27 -24.84 76.18 371 1045 3691 0.0 100 319 PEAK fHz dw/m dhlfn b OB dBfu dB dB o dB o m deg
4 57050 83.80 11215 -28.35 76.54 3372 10.45 36.91 0.6 169 319 PEAC 1 575,80 169.65 oo -ooo- 10,04 3.9 1049 36.93 0.00 160 319 PEAC
o Lavel [dBuVim)
1225
105 1
875
0.0
/ AG_54
N .
30 == caum
P —e
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91260 1326 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5755.80 183.28 ------ ------ 95.77 33.95 10.49 36.93 0.08 180 319 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-44 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Horizontal Fundamental
s Level (dBuVim)
1225
105004k
e vy
815 VWWV\
70, M"‘“"V Sy PEAK_ BE(B4)_16-24
i
e N
521 b ol .
Ty
15,
17.
Peak 5155 574, 5833, 5872, T 5650 Blank
Frequency (MHz)
Site  : @3CHI3-HY
Condition: PEAK_BE(B4)_16-24 3m HORN_9128D_1326 HORIZONTAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
1 5854.84 62,57 111.17 -48.60 54.67 34.32 10.56 36.95 @.ee 100 319 PEAK
2 5871.42 62.79 106.20 -43.41 54.82 34,39 18,57 36.99 @.ee 188 319 PEAK
3 5924.46 55.29 6B8.60 -13.31 47.22 34.50 10.59 37.02 @.e@  18@ 319 PEAK
4 5026.82 54.33 68.20 -13.37 46.76 34.50 10.59 37.e2 @.8@ 189 319 PEAK

TEL: 886-3-327-0868 Page Number 1 C2-45 of 61
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 1225
105, — i 1
14 [l Aler
a75 5%, -
1, o
o e Tt S s S L L1 EAKIUNI!
ap /Iy
- 2 PTTAe vA a
350 B o e
30 o4
17!
1.
Peak 5600 5631, 5662, 5693, 574, 5755
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHL3HY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn - dB dBuV dBfw oAb B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5647.12 6451 68.20 -3.69 57.82 33.19 10.37 36.87 e.ee 391 138 PEAK
2 5650.22 64,18 68.36 -4.18 57.47 33.20 10.33 36.87 0.89 391 138 PEAK —_—
3 S718.89 £2.38 118.49 -28.01 75.13 371 1045 3691 0.0 391 138 PEAK fHz dw/m dhlfn b dB dBfu dB dB - dB o deg
4 SN.68 5008 11452 .34 7h0L 3373 1045 36.91 0.6 3 135 PEAC 1 575,80 18757 --o-ov -ooo- leo.oL 3395 1049 36.93 0.00 361 13 PEAC
o Lavel [dBuVim)
1225
105 1
875
0.0
AVG_54)
N -
30 = =
[
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91200 1326 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5755.80 181,59 ------ ------ 94,88 33.95 10.49 36.93 0.08 391 135 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-46 of 61

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Vertical Fundamental

Level (dBuV/m)

bty 3 4
e i ety
52, i A g,
15,
17.
Peak 5755 5784, 5833, 5472, 5911, 5950 Blank
Frequency (MHz)
site + B3CHI3-HY
Condition: PEAK_BE(B4)_16-24 3m HORN_91280_1326 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5853.87 63.99 113.39 -49.40 56.89 34.32 10.56 36.98 @.00 391 13§ PEAK
5872.59 62.50 105.88 -43.33 54.53 34.39 18.57 36.99 @.e@ 391 133 PEAK
5923.29 58.17 69.46 -11.29 50.10 34.58 18.59 37.02 0.80 391 138 PEAK
5929.72 58.87 68.28 -9.33 50.88 34.58 18.59 37.82 @.8@ 391 133 PEAK

PO

TEL: 886-3-327-0868 Page Number 1 C2-47 of 61
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
oLevel (dBuVim) v LEvel {dBuVim)
125 125
405 0L Py A A b
10 Vi 10501
1050
875 Wl
WM‘% 415
m b — PeA g 1624 AN
i 34 00— LA L.l] l - H
52 A b
R AVG_54]
350 MMWM«WMM i WMMWWW»’“‘W
360!
17!
Peak
115
5755 5704, 5833, 5872, 5011, 5050
AVg Frequency (MHz)
. 1000 9200. . 1 15800 18000
Site * @3CHI3-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HORN_91260_1326 HORIZONTAL
+ RBi:1000.008kHz VBW:3000.008kHz SWT:Auto .
Site + B3CHI3-HY
Linit Read  Ant Ceble Pream A APos  TPos Condition: PEAK(UNTT) 3n HORN 91260 1326 VERTICAL
Freq Level Line Margin Level Factor Loss Factor Facter Remark Mode )
Linit Read  Ant Cable Preamp  Aux APos  TPos
MHr dBul/m dBV/m  dB dBuV dB/m B dB dB o deg Freq Level Line Margin Level Factor Loss Factor Factor Renark
1 5854.84 65.98 111.17 -45.19 58.08 34.32 10.56 36.98 0.0 180 319 PEAK
Do pnua s o ny xn am o w R
4 5927.58 57.26 68.20 -19.94 49.19 34.50 10.59 37.02 0.60 160 319 PEAK L U000 46.43 700 27.57 4630 3336 1684 5503 036 - - PEMC
2 17265.08 47.19 68.28 -21.10 44.48 38.70 19.69 56.57 6.8 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C2-48 of 61
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Report No. : FR4NO917E

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
lode 60 lode 60
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G L
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
lode 60 lode 60

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 / 1225
105, T 4y
10! AT 105,
875
At 75
1, 3M " \
1 o T S ] s S U L-F] EAK(UNI!
et Butcerpiectenste
28 /Y
2.
2 ) -— gt
50 i
17!
1.
Peak 5600 5630, 5678, 5717, 556, 5795
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ @3CHI3-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280_1326 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8ackHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn - dB - dBuV dBfw oAb B B on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1564524 60.49 68.20 -7.71 53.81 33.18 10.37 36.87 e.ee 168 317 PEAK
2 S650.51 59.82 68.58 -9.56 52.31 33.20 10.33 36.87 0.89 189 317 PEAK —_—
3 S0L.40 5.7 185.5 -39.52 56.63 JNGL 10.43 3690 0.0 100 317 PEAK fHz dw/m dblfn b dBW dBfu dB dB o dB o deg
4 S.12 67.46 11007 -43.61 6026 3372 10.45 36.91 0.6 169 317 PEAC L 5795.80 168.56 ----o -ooo- le0.82 3416 1853 36.95 0.00 160 317 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
/ \ AG_54
B e
30 = =
| s T
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91260 1326 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5795.80 182,47 ------ ------ 94,73 34,16 10.53 36.95 0.08 180 317 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-50 of 61
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FCC RADIO TEST REPORT

Report No. : FR4NO917E

Pol. Horizontal Fundamental
s Level (dBuVim)
1225
050k A 7
e LAk \,K
875 I W
1
" ety - gEAK BEBA 164
LN -, ‘iww
52,
15,
17.
Peak 5195 5826, 5867, 5888, setg, 5650 Blank
Frequency (MHz)
site + B3CHI3-HY
Condition: PEAK_BE(B4)_16-24 3m HORN_9128D_1326 HORIZONTAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
1 5854.83 74,25 111.19 -36.94 66.35 34,32 10.56 36.95 @.ee 188 317 PEAK
2 5868.16 71.18 187.11 -35.93 63.23 34.37 18,57 36.99 @.ee 188 317 PEAK
3 5921.48 63.p4 78.79 -7.75 54.97 34.50 10.59 37.02 @.e@ 18@ 317 PEAK
4 592585 6@.51 68.20 -7.69 52.44 34.50 10.59 37.e2 @.8@ 189 317 PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
 Level (9BuVim) . Level (dBum)
140 PERK_BE[EATO-27
1225 /| 12251
40E. T o 17
1 it 15
875
i a75)
n . foapeed 1 | M | I EAK[UNI|
10 ey 700 Hee—d-Hd I Y b
B i
2.
i L
3. N
350 e
%0 et ot
17.
1.
Peak 5600 5638, 5678, 5711, 756, 5795
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CHL3-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HORN_91260_1326 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
M dBuV/m dBulndB dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5647.39 57.66 68.20 -10.5¢ 50.97 33.19 10.37 36.87 0.08 380 145 PEAK
2 5650.08 57.52 68.87 -11.35 50.88 33.21 18.3% 36.87 0.88 309 146 PEAK _—
3570335 64,82 106.14 -L32 5767 3hE2 10.43 3600 .00 300 146 PEAK iz dB/n dif db dV difu & dB o deg
4 S0.32 6733 IIL5D 4409 60.07 3372 10.45 36.91 0.00 380 145 PEAK 1 5795.00 110.17 ----o- ---o- 162.38 34.20 16.54 36.95 0.0 360 146 PEAC

1 oLevel [BuVim)

1225

=
=

875

70.0

" / \ G 54

15, Il pommsr——>T
350 i

Avg Blank

3400, 4600,
Frequency (MHz)

Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91200 1326 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5795.00 162,53 ------ ------ 94.82 3413 10.53 36.95 0.8 360 146 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
s Level (dBuVim)
1225
105 ﬂl‘\hl\ﬂ )
105.0A Ry \“
815 Ty
! 2
70, oot ~PEAK BE(B4)_16-24
L L R )
52,
15,
17.
Peak 5195 5826, 5467, 5888, setg, 5650 Blank
Frequency (MHz)
site + B3CHI3-HY
Condition: PEAK_BE(B4)_16-24 3m HORN_91280_1326 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg

1 5854.83 72.45 111.19 -38.74 64.55 34,32 10.56 36.95 @.ee 300 146 PEAK
2 5873.12 79,18 185.73 -35.55 62.21 34.39 18.57 36.99 @.e@ 380 146 PEAK
3 592474 63.45 68.40 -4.95 55.38 34.50 10.59 37.02 @.0@ 300 146 PEAK
4 592567 64.85 68.20 -4.15 55.98 34.50 10.59 37.82 @.8@ 380 146 PEAK
TEL: 886-3-327-0868 Page Number : C2-53 of 61
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FCC RADIO TEST REPORT

Report No. : FR4NO917E

Pol. Horizontal Vertical
1 4ﬂLe\'el{llBil\mn) 1 4ﬂLtwel{llBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
AVG_54 AVG_54
525 7 7 525 Z
[EE—— e e PRIV RyTmgp Sy FA——" g . WWW%WWW
30 350
Peak
115 115
Avg
000 9200, 11400, 1 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHL3-HY Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91200_1326 HORIZONTAL Condition: PEAK(UNII) 3m HORN_91200_1326 VERTICAL
Mode  :61 Mode i 6l
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11590.08 46.66 74.00 -27.34 47.48 38.64 16.10 56.84 0.56 - -- PEAK 1 11590.08 46.77 74.00 -27.23 47.51 38.64 16.10 56.84 0.56 - -- PEAK
2 17385.08 47.80 68.20 -20.40 45.85 38.94 19.78 56.77 0.80 - -- PEAK 1 17385.08 48.31 68.20 -19.89 45.56 38.94 19.78 56.77 0.80 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR4NO917E

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
lode 6L lode i 6L
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G - !
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
lode 6L lode i 6L

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917E

Pol. Horizontal Fundamental
. Level (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EALT6-2%
1225 | 1225
40E. —
10 AR 105
675 [
I P " oty oo /
T S [ o 1 e T i LN EAK(UN)
& A1\
2. t
i~ ; P
350 B
%0 sl b
17!
1.
Peak 5600 5635, 5670, 5705, 5740, 5715
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHL3HY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m HORN_91260_1326 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280_1326 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
M dBuV/n dBulfn - dB dBuV dBfw oAb B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1564235 65.41 68.20 -2.79 58.74 33.17 10.37 36.87 0.00 168 323 PEAK
2 5650.05 64,85 68.24 -3.39 58.14 33.20 10.33 36.87 0.89 180 323 PEAK —_—
3 5719.18 BLOS 11857 -13.52 7379 372 1045 3691 0.0 100 323 PEAK fHz dw/m dhlfn b dBW dBfu dB dB o dB o deg
4 SI.10 78.65 113.31 -3.66 TL3E 3373 1045 36.91 0.6 169 323 PEAC L 5775.80 186.80 ----o- ----- 9.13 3000 10.5 3654 000 180 323 PEK
o Lavel [dBuVim)
1225
105
875
0.0
/ \ AG_54
I &
I
TS R
e O
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91260 1326 HORIZONTAL
+ RB:1060.080kHz VB:1.560kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5775.80 99.38 ------ ------ 91.83 33.98 10.50 36.93 0.08 180 323 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-56 of 61
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FCC RADIO TEST REPORT

Report No. : FR4NO917E

Pol. Horizontal Fundamental
, g Level (dBuVim)
2 \
105 \\K—H-
o VAT
875
W oy, 2
o T
Pl
52,
15,
17.
Peak 5115 5810, 5845, 5880, sts, 5650 Blank
Frequency (MHz)
site + B3CHI3-HY
Condition: PEAK_BE(B4)_16-24 3m HORN_9128D_1326 HORIZONTAL
+ RBW:1000.000kHz VBW:3800.008KHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5854.8¢ 75.23 111.26 -36.83 67.33 34.32 18.56 36.98 0.0 189 323 PEAK
5874.23 74.13 185.42 -31.29 66.15 34.48 18.57 36.99 0.0 189 323 PEAK
5922.70 64.49 69.89 -5.40 56.42 34.58 10.59 37.02 0.80 108 323 PEAK
5930.46 64.82 68.28 -4.13 55.95 34.58 18.59 37.82 0.8 180 323 PEAK

PO

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
o Level (dBuVim) o L8vel [BuVim)
140 PEAK BE[EALT6-2%
1225 1225
40E. —
s AT 105,
875
[ w o7
0, 2 — \ Wil i
7001 T T LT LT 1]
TN 00— H——-H-d 5] b EAKCUNI)|
Y
2. .
1 N N e
30 BT L T
30 -
17!
1.
Peak 5600 5635, 5670, 5705, 5740, 5715
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ @3CHI3-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m HORN_91280_1326 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.808kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn - dB - dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S647.78 G441 68.20 -3.79 57.72 33.19 18.37 36.87 0.0 380 119 PEAK
2 5650.93 65.73 68.89 -3.16 59.81 33.21 10.33 36.87 @.82 380 119 PEAK _—— Y —— —— —— —— ——
3 SOB.50 T7.46 107.58 <3012 70.27 365 10.44 3690 0.0 300 119 PEAK fHz dw/m dhlfn b dBW dBfu dB dB - dB o deg
4 508 7908 3.7 3.5 7LOL 3373 1045 3691 0.6 360 119 PEAC L 5775.80 18570 --ovov -oeeee .00 .13 10.53 3655 0.00 360 119 PEK
4o Level (dBuVim)
1225
105
875
0.0
\ AVG_54
I &
2 MW_//
e IR N
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHI3-HY
Condition: AVG_54 3m HORN_91200 1326 VERTICAL
+ RB:1060.080kHz VB:1.560kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5775.80 98,63 ------ ------ 9.96 34.89 10.52 36.94 0.08 380 119 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-58 of 61
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Pol. Vertical Fundamental
s Level (dBuVim)
2 \
105 \\K_H-
815
s "B
At b K
- A { B i
ek
52,
15,
17.
Peak 5115 5810, 5845, 5880, sts, 5650 Blank
Frequency (MHz)
site + B3CHI3-HY
Condition: PEAK_BE(B4)_16-24 3m HORN_91280_1326 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg

1 5853.75 74,75 113.65 -38.9¢ 66.86 34,31 10.56 36.95 @.ee 360 119 PEAK
2 5871.95 73.01 106.85 -33.04 65.84 34,39 18,57 36.99 @.ee 388 119 PEAK
3 5924.18 62.27 68.86 -6.59 54.20 34.50 10.59 37.02 @.e@ 30@ 119 PEAK
4 5939.58 65.22 68.20 -2.98 57.15 34.50 10.60 37.e3 @.8@ 380 119 PEAK
TEL: 886-3-327-0868 Page Number 1 C2-59 of 61
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4NO917E

Pol. Horizontal Vertical
1 4ﬂLe\'el{dBil\mn) 1 4ﬂLtwel{dBll\mn)
1225 1225
1050 1050
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
5. AVG_54 R AVG_54
o 1 z J 1 z
[ Aan i At L SN st - ot AN R SN g4
350 350
Peak
115 115
Avg
000 9200, 11400, 1 15800, 18000 000 9200. 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHL3-HY Site + B3CHI3-HY
Condition: PEAK(UNII) 3m HORN_91200_1326 HORIZONTAL Condition: PEAK(UNII) 3m HORN_91200_1326 VERTICAL
Vode i 62 Vode i 62
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11550.08 46.52 74.00 -27.48 47.12 38.80 16.67 56.83 0.6 - -- PEAK 1 11550.08 46.52 74.08 -27.48 47.12 38.80 16.67 56.83 @.56 - -- PEAK
2 17325.08 47.71 68.20 -20.49 45.89 38.75 19.74 56.67 0.80 - -- PEAK 1 17305.08 47.21 68.20 -20.99 44.59 38.75 19.74 56.67 0.80 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REP

ORT

Report No. : FR4NO917E

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G ] ] ——
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
lode 62 lode 62
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G Lo
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
lode 62 lode 62

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Appendix D. Duty Cycle Plots

<For Radiated Spurious Emission test>

Antenna Band Cyl?:llgz"/o) T(us) 1/T(kHz) |VBW Setting
3+4 802.11a 100.00 - - 10Hz
3+4 5GHz 802.11be EHT20 Full RU 98.97 - - 10Hz
3+4 5GHz 802.11be EHT20 26 RU 97.89 1620 0.62 680Hz
3+4 5GHz 802.11be EHT20 52 RU 97.67 1465 0.68 750Hz
3+4 5GHz 802.11be EHT20 106 RU 97.39 1305 0.77 820Hz
3+4 5GHz 802.11be EHT40 Full RU 98.67 - - 10Hz
3+4 5GHz 802.11be EHT80 Full RU 97.38 744 1.34 1.5kHz
3+4 5GHz 802.11be EHT160 Full RU 95.33 408 2.45 2.7kHz

MIMO <Ant. 3+4>
802.11a 5GHz 802.11be EHT20 Full RU
#Video BWB.0 MHZ n 0 Hz m
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<For Conducted test>

Antenna Band Cy?:llgz/% ) T(us) Fac?g:{ dB)
3+4 802.11a for Ant3 99.66 - 0.01
3+4 802.11a for Ant4 99.51 - 0.02
3+4 802.11aN HT20 for Ant3 99.60 - 0.02
3+4 802.11aN HT20 for Ant4 99.47 - 0.02
3+4 802.11aN HT40 for Ant3 98.97 - 0.04
3+4 802.11aN HT40 for Ant4 99.03 - 0.04
3+4 802.11ac VHT20 for Ant3 99.47 - 0.02
3+4 802.11ac VHT20 for Ant4 99.47 - 0.02
3+4 802.11ac VHT4O0 for Ant3 98.82 - 0.05
3+4 802.11ac VHT40 for Ant4 98.98 - 0.04
3+4 802.11ac VHT8O0 for Ant3 97.76 872 0.10
3+4 802.11ac VHT8O0 for Ant4 97.76 872 0.10
3+4 802.11ac VHT160 for Ant3 95.81 457 0.19
3+4 802.11ac VHT160 for Ant4 95.81 457 0.19
3+4 802.11ax HE20 Full RU for Ant3 99.31 - 0.03
3+4 802.11ax HE20 Full RU for Ant4 99.31 - 0.03
3+4 802.11ax HE40 Full RU for Ant3 98.52 - 0.06
3+4 802.11ax HE40 Full RU for Ant4 98.79 - 0.05
3+4 802.11ax HE80 Full RU for Ant3 97.35 735 0.12
3+4 802.11ax HE8O Full RU for Ant4 97.35 735 0.12
3+4 802.11ax HE160 Full RU for Ant3 95.24 400 0.21
3+4 802.11ax HE160 Full RU for Ant4 95.24 400 0.21
3+4 802.11be EHT20 Full RU for Ant3 99.31 - 0.03
3+4 802.11be EHT20 Full RU for Ant4 99.31 - 0.03

TEL : 886-3-327-0868 Page Number : D3 of D5
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Antenna Band Cy?:llgz/% ) T(us) Fac?g:{ dB)
3+4  |802.11be EHT20 26RUO for Ant3 99.50 - 0.02
3+4  |802.11be EHT20 26RUO for Ant4 99.36 - 0.03
3+4  |802.11be EHT20 52RU37 for Ant3 99.34 - 0.03
3+4  |802.11be EHT20 52RU37 for Ant4 99.36 - 0.03
3+4  |802.11be EHT20 106RU53 for Ant3 99.17 - 0.04
3+4  |802.11be EHT20 106RU53 for Ant4 99.17 - 0.04
3+4  1802.11be EHT20 52T+26T70 for Ant3 98.85 - 0.05
3+4  |802.11be EHT20 52T+26T70 for Ant4 98.85 - 0.05
3+4  1802.11be EHT20 106T+26T82 for Ant3 98.19 - 0.08
3+4  1802.11be EHT20 106T+26T82 for Ant4 98.33 - 0.07
3+4  1802.11be EHT40 Full RU for Ant3 98.80 - 0.05
3+4  |802.11be EHT40 Full RU for Ant4 98.66 - 0.06
3+4  1802.11be EHT80 Full RU for Ant3 97.25 744 0.12
3+4  |802.11be EHT80 Full RU for Ant4 97.38 743 0.12
3+4  1802.11be EHT80 Puncture20 for Ant3 97.96 1007 0.09
3+4  1802.11be EHT80 Puncture20 for Ant4 98.06 - 0.09
3+4  1802.11be EHT160 Full RU for Ant3 95.09 407 0.22
3+4  1802.11be EHT160 Full RU for Ant4 95.33 408 0.21
3+4  |802.11be EHT160 Puncture20 for Ant3 95.85 462 0.18
3+4  |802.11be EHT160 Puncture20 for Ant4 95.65 462 0.19
3+4  1802.11be EHT160 Puncture40 for Ant3 96.17 527 0.17
3+4  1802.11be EHT160 Puncture40 for Ant4 96.34 527 0.16

Note: The duty factor applied for each channel is verified before PSD measurement, there might be negligible

factor delta between low, middle and high channels so table above is just for reference only.
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MIMO <Ant. 3+4>

802.11a

RefLevel 30.0008m  Offset 25,96 a8 = BB 10 MHz

= att 2008 & SWT 30 ms & VBW 10MHz
dBer
40 dBm
G518 Gz 3001 pis 20ms/
2 Marker Table
M 1 8.267 ms 21,02 dBm
[ I 4.066 ms 045 dB
D3 mi i 208 ms 1.12dB

08:50:07 PM 02/16/2025

——THE END———
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